DEN. o

5

| = | (.\
4 vy //\/ =

2l

sy g

SERIOUS ABOUT BACING



Contents

Congratulations 3
Introduction 3
Before you begin 3.
Assembly 4.
Safety Notes — IMPORTANT 5
Symbol Reference Key 8

Assembly Instructions .10.
Setup Sheet 33.
Exploded View .36.
Parts List - Standard Parts .38.
Parts List - Option Parts .39.
Team Durango Ltd 41.
Inhaltsverzeichnis
Herzlichen Gliickwunsch 3
Einfliihrung 3.
Bevor Sie anfangen 3.
Zusammenbau 4
Sicherheitswarnungen - WICHTIG 5.
Symbol Schliissel 8.
Montage Anleitung .10.
Setup Sheet 33.
Explosionsansicht .36.
Ersatzteileliste .38.
Tuningteileliste .39.
Team Durango Ltd 51.
BHR

Congratulations 3
AN NV 3
[FUsHIC 3.
L THIIC 4.
BEDEHIC-EE ! 5
IURNIVWITPLUA 8.
3L T .10.
Setup Sheet .33.
R .36.
AN .38.
A7 2avIN—=IJA+ 39.
Team Durango Ltd A41.
PYSELEN=TI DN .3.
PR 3.
A EST=TIpb ] 3.
EAZESS 4.
REMAH-EE | 5.
AR P S .8.
HEDR .10.
Setup Sheeet 33
IR IE .36.
—RERHR -38.
BRE L L S .i? :

Team Durango ZELKEE

DENAG8*= B SIS,



Congratulations Herzlichen Gliickwunsch XS 18NN

Congratulations on purchasing your new DEX408 from Team Durango! You are clearly serious about
racing - serious about winning!

Herzlichen Gliickwunsch zum Kauf lhres neuen DEX408 von Team Durango! Sie meinen es eindeutig
emnst mit Racing — ernst mit dem Gewinnen!

Team Durango DEX408 /N\F¥X—D ZEEABHTE S T ULVET !
KEE NN TEAM DURANGO DEX408/1 4= == H B\ 55 38 -5 R AT s 2 G 1 AATT .

J’/ﬁ//flll//

Introduction Einfiihrung 4 > +R&% 9 3>

The DEX408 was designed in Germany, and tested by some of the world’s best R/C racers.

Der in Deutschland konstruierte DEX408 wurde von einigen der weltbesten RC-Car Fahrern getestet.
DEX408l& FrvyTTHA N, HATHL YTV SRDROCRSAN—IZEYTFRFENFELT,
DEX408 /& 28 il 8 [F T2t Be it BN L 114738, H 1 BRI5S 2T 2 R B Uk i TH K 28 4 .

Before you begin Bevor Sie anfangen (& C &2 202 R0

This manual contains detailed step-by-step instructions to show you how to assemble and set-up your
new DEX408 for optimum performance. We want you to get the most out of your new racing machine,
so we suggest that you read this manual through, from cover to cover, before beginning assembly. All
Team Durango products are manufactured to the highest possible standards, so should you find any parts
difficult to assemble, please check that you are assembling them correctly.

If you don’t follow these instructions exactly, you may damage parts of your DEX408.

If, for any reason, you decide that you do not want your DEX408, you must not begin assembly. Your
DEX408 cannot be returned to your Team Durango dealer for a refund or exchange if it has been fully or
partially assembled.

Diese Bauanleitung beinhaltet detallierte Step by Step Anweisungen, die Ihnen zeigen, wie Sie lhren
neuen DEX408 zusammenbauen und einstellen missen, um die optimale Leistung zu erreichen. Wir
mochten, dass Sie das Maximum aus lhrer neuen Renn-Maschine herausholen kénnen und bitten Sie,
diese Bauanleitung vorn bis hinten durchzulesen, bevor Sie mit dem Zusammenbau beginnen. Alle Team
Durango Produkte

werden in den héchstmoglichen Standards produziert. Sollten Sie ein schwierig zu montierendes Bauteil
finden, prifen Sie bitte, ob es sich um das richtige Teil handelt und ob Sie es richtig montiert haben.

Wenn Sie lhr Fahrzeug nicht nach der Bauanleitung zusammenbauen, kénnten Sie lhren DEX408
beschadigen.

Wenn Sie aus bestimmten Grinden Ihren DEX408 nicht haben wollen, missen Sie ihn nicht
zusammenbauen. lhr DEX408 kann nicht von lhrem Team Durango Handler zuriick genommen werden,
wenn das Fahrzeug ganz, oder auch teilweise montiert wurde.

ZDY =27 IJLTIEIDEX408M#H L L TICHELBRBAEFERTY TINA RT v TTY L‘~\‘E(::EE§_|§J_U)/°7
A—T U RESIEHIMIIAEZTERE iﬁibft‘i'ﬁ' AEBENFTOL—2 2T EF—R
FETE{HLLIL U TIDT, %H:"/_'FTI'T SRR - ATILEER—UHRENDIBTEZEBEOLET,
Team DurangoDETDIX L VIFELREEEOTICH/ESNTLND AL, F—HIOKRIZS F A

(TAHRGWSEICIIHRAZTEY OFIETHILITONTNSIMNERE L TS,
AHAEBY [T T ZITOEMN 2 T=15E. DEX408D/A— VY ZWET 2EBNALH Y EFT .

A 5N DEBR TDEX408Z R SN AIGSICIFHILZIRHENT =LY, DEX408[FZ D=
"‘BR(i HMTHLHAILTONTLDERE - RBIZTITF—TELoNFEADTIERELIZELY,

aﬂﬁﬁ*/

3. nhvamwn



Zlitﬁ‘ﬂ)ﬂ%ﬁﬁfﬁﬂﬂ’ﬂﬂé% SR, 'ET@EEEWE%%H’J%I%, Ko M BGE SIS BRAE I AR BoE . JA I
IERe AR R T IE R A B, BT DRI a6 41 ST, M\%ﬁliﬁ%%ﬁﬁéﬂz%%}ﬁ&%l%o Pty
E’JTeam Durango#fJ& UJW&EI’JEE FrAE D L] s F‘)ﬂ) 8 OR IUAE 2 A AR A ) R i, 1

SRR BN, i 2 DU I 2 07 sUORBE T 4 2% .
A e AU ] 20 LA R 7 Aok in el 4%, 5 DEX408 1) e 2 R £ 15 1 41 266 J7 2T 3 A~ 440 2 45

i
BN .ﬁ%ibaﬁﬁ;*ﬁﬁﬁﬁgl_ﬁ4hmDEx408, W& )AL BN . BT i Team Durango I SE i 14
AN L A P 7 it B RS B e BB IR BT

Assembly Zusammenbau #H3I THIIZ ZH3&

Contained in your DEX408 box are different parts bags. Each bag is marked with a letter. Within each
bag are all the parts required to complete a build-stage of the kit. As noted in ‘Before you begin’ (above),
you must ensure that you only open one bag at a time, following the correct sequence of assembly.

Before starting each build-stage, check that you have the right quantity and size of items for the build-
stage. To assist you with the assembly of your DEX408, we have included full-size images of all the
hardware parts laid out, so that you can place items on top of the images to check they are the correct
size/length. Other items, such as those found on the mould tree, are also shown, but are not full-size.

Der Inhalt Ihres DEX408 Baukastens enthélt verschiede Teile-Beutel. Jeder Beutel ist mit einer Nummer
markiert. In jedem Beutel sind genau die Teile, die sie fiir den Zusammenbau eines Bauabschnittes
bendtigen. Stellen Sie sicher, dass jeweils immer nur ein Beutel gedffnet ist, folgend der Baustufen.

Bevor Sie mit dem Zusammenbau beginnen, stellen Sie sicher, dass alle bendtigten Teile im Beutel
enthalten sind. Um lhnen zu helfen, haben wir alle Teile in Originalgré8e abgebildet. So kbnnen Sie Ihre
Teile im Zweifel auf die Abbildung legen, um die Groé3e/Dimension zu priifen. Andere Teile, wie Teile
eines Plastik-Baums sind auch zu sehen, aber nicht in voller Gré3e.

DEX408MDHRy 9 RZIXFNFNDMEILITRTY FIZHLTI=/R—Y Ny IR A->TEYET ., TN%E
NDIN—INYTIZIFBEENI—V N TWVWET, ENVTIZIEEFNRETNDOHMIRT—(Z0E L=/

—YPBBEGEF /N r—ENTUVET, FHIRAT—JICRERNA—IYNYTEFTERT v TIC
SCTRF LTS,

BN R T—CZFET DEICERT H/N—IYDNBEHRASDTLEMNER L T EEEL, KEAFIC
[FB/N—Y DEYKER ZEC ﬁ TWFEF, ELWLWV—Y (A X) HhESHIRRLGBEICITIZDE
BRIZEBRDNN—VEEREHLEL2ETHIENFAIRETIDTERAL TS,

oul

1§E<JD\EX408EHZ<|EJE"J$1'4‘@«{ IR IR . DB WEAT IR R T, NS R
USRI . e TG AT ] PR R, 1R AR I LR P A A T S R B AT,
M HCE N AR R EAT HAAE

RS 2 B, 5 SN A K S S # AT U B S B9 FR s — A . Oy 1 AT 2o P B 45 56 il DE X408
IL%E, AT AU BT ’?Z:#jkﬁmﬁ'#?l‘ﬁlﬂ%m%?@, DAASE A5 LU 224 B RIS RS A 75 IR A

BT 2R AR RS WK B TR, AR AR A s BB EAS & DUSEBR L fE

DENAG8*= i SIS,



Safety Notes — IMPORTANT

THIS KIT IS NOT A TOY.

This kit is not intended for use by anyone under the age of 14. For anyone under 14, adult supervision
and assistance is recommended when building and operating the Kkit.

This kit is a high-performance radio controlled model racing product and could cause harm and personal
injury. Team Durango Ltd accept no responsibility for any injuries caused by using or making this kit.
This kit is designed for use on r/c car race tracks. It should not be used in general public areas. Team
Durango Ltd accept no responsibility for any injuries caused by making or using this kit.

Please read this manual carefully to understand which ancillary items (tools, electrics, electronics etc)
are used with this kit. Team Durango Ltd accept no responsibility for the operation of any such ancillary
items.

It is entirely the owner’s responsibility to ensure this product is in good working order before operation.

Many of the items in this kit are small enough to be accidentally swallowed and are, therefore, potential
choking hazards, making them potentially fatal. Please ensure that when assembling the kit, you do so
out of the reach of small/young children.

All liquids etc contained in the kit are not intended for human consumption. Should you swallow any
of the fluids supplied with the kit (such as shock oil, differential grease etc), please consult a physician
immediately. Some of these liquids etc are flammable. Never smoke, cause sparks or excessive heat
near these items. Team Durango Ltd accept no responsibility for any injuries caused by any of the parts
contained within or required to make the Kkit.

Never touch rotating parts of the car as this may cause injury.

Do not run your car in poor light or if it goes out of sight. Any impairment to your vision may result in
damage to your car or, worse, injury to others or their property.

As a radio controlled device, your car is subject to radio interference from things beyond your control.
Any such interference may cause a loss of control of your car, so please consider this possibility at all
times.

Sicherheitswarnungen — WICHTIG

Dieses Fahrzeug ist kein Spielzeug

Dieser Baukasten ist nicht geeignet fiir Jugendliche unter 14 Jahren. Bei Jugendlichen unter 14 Jahren
muss eine erwachsene Person flir den Zusammenbau und den Betrieb des Modells anwesend sein.

Dieses Modell ist ein Hochleistung Wettbewerbsfahrzeug und kénnte erheblichen Schaden und
Verletzungen hervorrufen. Team Durango Ltd tbernimmt keinerlei Haftung fiir eventuelle Schaden, die
beim Zusammenbau, oder Betrieb des Modells hervorgerufen werden.

Dieses Modell ist fiir den Betrieb auf Rennstrecken ausgelegt. Es sollte nicht auf éffentlichen Bereichen
betrieben werden. Team Durango Ltd dbernimmt keine Verantwortung fiir den Zusammenbau, oder
Betrieb dieses Modells.

Bitte lesen Sie die Bauanleitung genau durch, um sicherzustellen, welche weiteren Werkzeuge, oder
Elektronik zum Zusammenbau und Betrieb des Modells notwendig sind. Team Durango lbernimmt
keine Verantwortung fiir den Gebrauch dieser zusétzlichen Gegensténde.

Flr den einwandfreien Zusammenbau und Betrieb ist Modells ist alleinig der Besitzer verantwortlich.

Einige der Bauteile sind sehr klein und kénnten eingeatmet werden, was Erstickungen hervorrufen
kénnte. Stellen Sie sicher, dass keine Kleinkinder in die Ndhe des Arbeitsbereichen kommen kénnen.

Alle Fllissigkeiten des Baukastens sind nicht zum Verzehr geeignet. Sollten Sie eine Fllissigkeit
versehendlich verschlucken, begeben Sie sich sofort zum Arzt.

Einige Teile des Baukastens sind leicht entziindlich. Rauchen Sie niemals beim Zusammenbau und
Betrieb dieses Modells. Funken kénnten Teile des Modells entziinden. Team Durango Ltd dbernimmt
keine Verantwortung fiir Verletzungen, die wéhrend des Zusammenbaus, oder Betrieb des Modells
durch diese Dinge hervorgerufen werden kénnen.

Bertihren Sie niemals rotierende Teile des Modells. Dies kénnte ernsthafte Verletzungen hervorrufen.

Betreiben Sie niemals das Modell bei schlechten Licht, oder wenn es aul3er Sichtweite ist. Jede Stdérung
Ihrer Sicht, kann Ihr Modell beschédigen, oder schlimmer noch, Personen, oder Eigentum beschéadigen.
Als ferngesteuertes Modell kann Ihr Modell Interferenzen ausgesetzt sein, die die Kontrolle des Modells
stéren kénnen. Jegliche Interferenz kann Ihr Modell auBer Kontrolle bringen. Bitte beachten Sie stets
diesen Umstand.

DENAG8*= 5. dm



CO%y MNITR TR BNE LA

ARGROWRFEHII14FZLUELETT , 1IBRUTOEFHEMNMEIL - CHEAICLGDIIGEEICELTREEDE
B - MO THEERZEDTIZSY,

AERIESHELRBEADS A bO—ILH—TT, FRAEZRYTEIT EEREZITI2BNLD
ZFEJ, Team Durango LtdIFARHEEEMIIP, FEAPICRELZUODLGLIFRRICHELTEEZEDS

LOTEHY FEA,
;%%Iiﬂ—#v FETEITFICTHA o ShTEY X HDOGT (AE - BFE5HE) TOETISIETEL

MMFICARI =2 T7ILERHRATEE., EQOLSGITE - N—YLNBENEREL
%u/l:?ngo LtdIEHMAIBFICERAL-TEZIC LD LIHN G 51REK - 8T L TEREZE

o

ETAICERIARMGOFI VI ZETLN., REZHBLTHLGEITERBLTSZSL., RCHA—D
ETFEETEEHRDEEDOTITIT >TSS,

ABGEIBZHDNSGIN—VEEATEY ., RARLFEIT L= AIREMEM B Y KERIRTY . LD
BRIZIZB T NS EFHROFOBEN WG THERL T2 él, o

ARBICTFENDRENA - TOMEEYMTEHY FLA, TN—nn (a3 vdAH )L, TR
F) ZRMLEBEICET CICEMDZEEZITTLLES0, —BORKFAIAETT, k& - &%
EDFYERIFANTZY LELTL T—é L), Team Durango LtdlEF v FZTEEN B/ A— YK AEZET
Eo-UAL AR - BEICHLTEREAS LOTIEHY T A,

BlEE L TWWASN—VIZIFHERZET H2ENAHY ETTOTEIICHNLGZNT LIS,
RICH—MEADN AT oI5 EOERENRAY DT TOEITIIBETIDTELH L ZEL, HED
BLVRETETZHMITEI CETHORCH—ZHIBLIZY . MAICERZEDEZY. SFWEWE
TRRENHYEFITDTY CIZEITEHRIEL TS ZEN,

RICH—DFEATHEFNEALSHEEON-ERFICEYRCA—AI L FO—LEEXS BRENEIZHY
FI, R/ij—(DiEﬁEF'[d:".%“l-%&ﬂﬁ%%i@f‘ﬂﬁ'li’é%ﬁé LA BETLTLESL,

V., Team

TFSL
S5HDTIEHY E

tllﬂ

LA - B

AEmIETAEE M

AP AER TS LR LE, FHERFREE S 2T+ 2 DUF L, A T4 5 B e,
A AN ] AR AE T AN RS st ko

AT i g e 1 R AR 4 S AR Y, ITFZnufF%E@ A B P AN I, ATRES AN AR # . Team Durango
X TARAATAS 2 % Bl A3 il AN BT D14 E

AT i X R A AP BEE T R I SE A A . TS 20— I IS P A ™ it . Team DurangoX TR A~ 24 i
M B AN BARAT B4

15 55 L FEEIE T AR UL IS R O T A RO AR B T B A A U 3. Team DurangoX F-AF A7 §fj B T2 22 A =448 ] Pride
IR ANAS BARAT B4 T

AT i B SE P PERERBL, WA P AT AL 5 AR 2 BT

H TR AR RSB, ATRESIRR 4D R A . MG R R Ah s 1 P AR R A P A ™ i, AR R O S LA
BANRA

FeanisfErh, E 2R AT ISR A LAY A

AT G TS BT A, I AR N AR T REMRSCIE AL o A IS ANIE ) B RUSUER A, U 550 S R R BT B SR B
By # A  BARAT Sy MAYE, A Z0AE U A b 55 RO, B AR A 2 51 R AR BT B AE AT O . Team
DurangoXif TR AT As 244 I 5™ it BT B 4 5 AR AN AR AT ST A

T ZAE L AN A2 B R RSB AN B D0 N A A o B TR AN R PTG RIS Ah, # T REAN R TR S 2R Ak
B HoAh Y R

BT TP IR L, S ) AR AR AT B AR T AR S Fr i B PR BT T XTI AT e I I I R AR O
2, TEBETHEBRAEA M, BB B — TR

DENAG8*= 5 SIS,



DENA08*- 7 SETEL,



SUuRLYTDF LR

SIS

Symbol Reference Key Symbol Schliissel

The symbols below are used are various stages throughout the build of your kit. Paying close attention to these
symbols, and following them properly, will ensure your kit is built properly.

Die untenstehenden Symbole werden Sie in den verschiedenen Baustufen wiederfinden. Bitte achten Sie auf diese
Symbole und folgen Sie den Anweisungen, um einen korrekten Zusammenbau lhres Modells zu gewéhrleisten.

TFTRDTUARIL (BBF) [FFy MANOERAT—OTHERASNATHET, FY FZELKHEITSHAICTHLD

DURIVITER LGN I ZED T ZELN,

FIZE RTS8 AR AR L.
B2 P B R AE A 3 58 B ZH 6 T o

R RN R/ T XA S IR S U B, IR AT 5 R,

Zusammenbau

Symbol Description (English) Deutsch Japanese Chinese
— e e —
rermesons | e sy | tre<szzn | SRR
—> Lanoter ™ | e Tots i e anceres | B0RO/MLAG | LIS
|4—>| Length after assembly Lange nach Zusammenbau | £&& HEEFA KL
> |- Gap between two items Spalt zwischen zwei Teilen EilE AL P B
- zfgg\;vear:[j;v for direction II;?CI?I?SnSIsTJ%Ei}IrEeim ‘fffc‘z_’lct ;)Z::ﬁl:ii?é IR T

Follow steps in this order

Reihenfolge beachten

IEFICfE>TL =&
LY

TH R Y

O/X ?;hliﬁéSOCR()RITE%ECT / This richtig / falsch IELLY/ E8Y TR /A Ry 7
“ Gear grease Getriebefett XF7IIR T I
:% Differential Grease Differentialol 7_}_; TLYIYLy 230
[% Thread Lock Schraubensicherungsmittel *ooyI# W8 20 G IR
E Pay special attention Besondere Bedeutung f{?{(:ii%f LT<=s N b
% Remove with a file Mit Feile entfernen fzg L‘C:HE YERLNT 5 A s B T
% Not Included in this kit | Lo/ i1 BaUkasten Soxy e gg&xaﬁﬁtlﬁ
ae| [seoure R | cboband befostgen | << | WA

DENA08*

Ve zarms

(711 117772




Required items (not included in kit)

Transmitter Motor

Controller Receiver

AA Battery 2x 2S LiPO battery

ey

Q

=

Battery Charger Inserts

17mm Wheel Wrench

1T {O) [

it

Cross Wrench

Hex Driver

] (]

— Double-sided Tape
OM3mm OM4mm

Thread Lock .

DENIOB = —

~ o]

e 1.3mm / 0.05inch
® 1.5mm ®2mm @2.5mm

Grease




Al
Al

O e

PIN 2.5x11.8
210018 x2

DIFF BEVELGEAR 20T

210017 x2

BB 8x14x4
601005 x2

210018 [l
310207 L &

- 210017

210016

601005 210016 310206
310206 /@
/

210018

l] 601005
m 210017 /0
210016 210016

29.5mm

—
—

%/

310206

DIFF PINION GEAR 10T
210017 x4

O] ==

(S M3x12
704003 x4

704003
704003 I I

310334

310334
210071 >

210071

.\ 310334

210071

310334/.

gl Differential Qil
5000CST

o1

PIN 2.5x11.8
210018 x4

DIFF BEVELGEAR 20T
210017 x4

BB 8x16x5
601005 x4

210018 n
210016 L/‘
/Q/ 210017 X Z
210016 Optional
310093

210018 )@

601005 601005 )

210018 /@
210016
310093 []
Optional
210017 /“ 310074
‘ 210016
210018
(ZZ 7772

10. (7RG 7




A2 B
oo
dy &
DIFF PINION GEAR 10T
210017 x8

O] ==

M M3x12
704003 x8

704003 I' Timm

310334

"\210017
‘\ 1

L
310334
210017

310334/%\

A
210017

310334’.

o

210017

'R

310334

i@ Differential Oil
Front 5000CST
Rear 2000CST

B1 |
&

o] o

MID DRIVESHAFT BUSHING
210022 x2

O —]

PIN 2.5x13
310287 x2

BB 10x15x4
601003 x4

310283
Front 310331

(Optional) 701002 Rear 310332

\'m*’

(Optional)
o
SETSCREW M3x4
110034 % P \ 701002 x2
601003 310092 310287 v
310436 Optional L 7 3 mm N|
IN 14

601003

S TEAMID URN G O ST 3 i i s

310084

S TEAMIDURRAN G O 13iTsinnian

oGl Geor Grease %Thread Lock

B2
==

SH M3x12
704022 x6

704022

704022

t &

2.5 mm

704022

310093

Optional

310093

ol Geor Grease

R/ 777772
(771 117772




330369

330133
330122-9 ’
» 41 012

| BAG |
C
v

330122-11 (1.3mm) x2

330133

3301229

p

330117

330104

330133 330117
(o) W 9
SETSCREW M4x12 /
A-ARM PIN 591
otz 2 P, K s~
330133

——

c2
O)=

(S M3x10
704007 x4

320092

320243

Qi
|

704007 704007
%Thread Lock 704007 704007

320011

O)=

(S M3x10
704007 x4

330087 N
/320022

704007
704007

704007 __—
704007
%Thread Lock

717.'.7”1

12. (7RG 7




==
)=

(S M3x10
704007 x4

%Thread Lock

704007
704007

C5
O] =

(S M3x8
704006 x2

© ==

SH M3x16
704024 x4

Q.

%Thread Lock

704024

704024
704024

704024

@

320028

310093

4

704006

16

704006

o1
!

330122-10 (2.0mm) x2

330122-9 (1.0mm) x2

O [l

SETSCREW M3x12
701012 x2

330473

330104

&

330133

330481

330133

o

701012
330480

/°/‘330133
330122-11

/° 330133

330122-11

701012

330122-10
(2.0mm)

330104
330473

—

A-ARM PIN 59mm
330104 x2

3.

T17r

7—
dllg;'ﬂllﬁﬂ




oz
O ==

(S M3x10
704007 x4

%<1

704007

704007

i 704007

704007

%Thread Lock

E
(S)) —

BH M3x22
705013 x2

320167

Q.

705013 /

%Thread Lock

320167

320166

320166

DENA08*-

4.

Va4

(711 117772




04
OF)=

(S M3x10
704007 x4

O)==

(SM3x18
704001 x2

704007

704001
.] Thread Lock

@v 704001

E1
&

CVD BOOT
310059 x2

O e

PIN 2.5x11.8
210018 x2

DRIVESHAFT BUSHING
210020 x2

310066

& o

DRIVESHAFT FRONT
310066 x2

[% Qil
‘ Gear Grease

210020

310065

=

210018

94mm

N
|

CVD BOOT
310059 x2

(G W—

PIN 2.5x11.8
210018 x2

DRIVESHAFT BUSHING
210020 x2

310064

\

DRIVESHAFT REAR

[] Oil
310064 x2
ol Geor Grease

210020

Rear

EASS

96 mm

' 310065

210018

310059

(T 172

15. (7RG 7




E3
o —

PIN 4x18
330106 x4

O ]

PIN 3x16.9
310087 x2

(O

SETSCREW M3x5
701003 x4

oW

SETSCREW M4x5
701009 x2

330106 g ey
701009 310261
Q_
&l 330119
310087

601007 1

330106

%Thread Lock Note: Make 2 sets - 1 Left & 1 Right

O

BB 12x18x4
601007 X2

O

BB 8x16x5
601005 X2

H
.

‘m

(@) I—

PIN 3x16.9
310087 x2

UJ
SETSCREW M4x5
701009 x2

701009
&

31007

310261

330471

R 3
601005 601007

Left

.lThread Lock Note: Make 2 sets - 1 Left & 1 Right

96mm

O

BB 12x18x4
601007 X2

O

BB 8x16x5
601005 X2

ﬂ
.

F1
F

O=

A-ARM BUSHING
330076 x4

Q)

BH M4x18

705022 x4

705022

705022

330076

16.

a7
d (A7 (L L

(LU LLLI LS




A-ARM PIN REAR SHORT
330105 x2

oQ

NUT M3 high
715002 x2

FRONT —>

FRONT —>

Long axle

N\ Short axle

330105_

)

330122-6

715002

ANTI ROLLBAR BALL
330074 x4

ANTI ROLLBAR PIVOT BALL

© L—J

SETSCREW M3x10
701005 x4

Middle axle
330122-6
330075 ’ w
330074
330121
(Short) 701005
330121
(Long)

© @

SETSCREW M3x4
701002 x2

oa

SETSCREW M3x3
701004 x2

Q=

BH M3x8
705002 x2

© (==

BH M3x18
705012 x2

701002
[~c]
=
705002

705012

330202
701002
(]

=)

310093 705002

| Optional Equipment |
O 10330201 ANTIROLLBAR FRONT 2MM
(O 10330203 ANTIROLLBAR FRONT 2.4MM
(O 10330204 ANTIROLLBAR FRONT 2.6MM
O 10330205 ANTIROLLBAR FRONT 2.8MM

%Thread Lock

DENA08*-

T17r

R/7/

7. (7RG 7




© @

SETSCREW M3x4
701002 X2

OF =]

SETSCREW M3x3
701004 X2

Cl=

BH M3x8
705002 X2

© F—

BH M3x18
705012 X2

il
() [pm

STEERING PLATE SCREW M3x10.5
270004 x2

SPACER 6x10x2
340012 x2

SAVER SPRING
340015 x1

BB 6x10x3
601004 x4

oQ

NUT M3 high
715002 x2

Ol

STEERING PLATE BUSHING
270004 x2

Optional Equipment ; .
O 0330489 ANTIROLLBAR REAR 2MM N A

(O 10330490 ANTIROLLBAR REAR 2,2MM
(O TD330492 ANTIROLLBAR REAR 2,6MM
(O 10330493 ANTIROLLBAR REAR 2,8MM

701004

705012

330489

P 705002
701002
% Thread Lock
715002
340013 715002 ﬁ N\
340016 d
J
270004
340011 |
320029 z7ooo4 1 —
| 270004
270004 1 .
340015 ‘ a0
W 340012 é 601004

601 004
601004

601 004

SAVER SHAFT
340013 x1

(O

340062

%Thread Lock

340062

STEERING AXLE
340062 x2

Va4

.18. (7RG 7




G2
Ol =

(S M3x6
704004 x2

Thread Lock
% 704004 504004 &

G3
O)=

(S M3x8
704006 x2

O)=

(S M3x12
704003 x2

©

704048 704048

- 70;1({()6
SH M3x36 L NGRS ‘
704048 x2 & D% //y ; =
OB X ez
NUT M3 high \\\\)\ <]

715002 x2

704003 i

704003

19. 77775777



©k=

(S M3x8
704006 x6

O)=

(S M3x10
704007 x4

O] =

(S M3x6
704004 x2

ol

NUT M3 high
715001 x10

(O F———

REARSTIFFENER SHAFT

320026 x1

REARSTIFFENER BUSHING
320087 x2

.

RUBBE‘:K BUSHING

712004 x3

(S M3x10
704007 x3

[ eees

\ 2 )

il

715001

715001

704006
704007

704007

 §

704006

704006

320087

V\“\
712004

712004 0\0\

712004

320026

320087

704007

v

704007

v

704007

o

7—
.20. 77775772




GE
O] =

(S M3x8

704006 x2

O)=

(S M3x10
704007 x6

|
- ll 70405

%Thread Lock

DENA08*-

Va4

21. (7RG 7



IR o corber Link
m 3301211
330073

PIVOTBALL A-TYPE
330073 x4

330103

X2

v

23mm
}—

(@) " W'

3301211

330073 ‘

TIE ROD 48MM
330103 x2

H2 _ [EEEEn

: | 330121-3
PIVOTBALL A-TYPE ‘

330073 x4
330073

X2

v

I 34mm |

I |
330107 _ - m

S~ 330121-3

330073 ‘

TIE ROD 60MM
330107 x2
IEER - coroerLin
o n 3301211 3301212
PIVOTBALL A-TYPE Left Side Right Side
330102
330102

330073

330073

330121-2

3301211

8

8

330073

330073

TIE ROD 64MM
330102 x2

DENA08*-

22.

Ve zarms

(711 117772




© F——

BH M3x18
705012 x2

© (/=

BH M3x20
705014 x2

Q)

SHIM A-TYPE
709011 x2

oQ

NUT M3 high
715002 x4

Front Camber Link Installation

S

~5} 705012
o) o

~Qr
=

_715002

715002

HS
© ==

SH M3x16
704024 x2

© F—

BH M3x18
705012 x2

Q)

SHIM A-TYPE
709011 x2

oQ

NUT M3 high
715002 x

Steering Link Installation

./'\

Q)

Vosou
709011 b

715002

715002

23.

(T 172

(LU LLLI LS




m Rear Camber Link Installation

© (=

BH M3x20
705014 x4

Q)

SHIM A-TYPE
709011 x4

oQ

NUT M3 high
715002 x4

705014

)

709011 _ X
‘o
x‘nsooz

9 709011

 d

705014

Q==

BH M3x14
705011 x1

3200884

Sy

.24.

R/ 777772
(711 117772




H8
Q==

BH M3x14
705011 x1

//,!I'//"’g:2011
320088

LEN
Q ——

BH M3x18
705011x4

oQ

NUT M3 high
715002 x2

320028
705011

320028
320028

715002

715002

QO"

320028

H10 |
(@) —

705010

BH M3x25 715002
705010x4 705010
o . 320028-8
NUT M3 high
715002 x2
715002
320028-8
705010
777772

.25. (7RG 7




_ Note: Make 2 Front and 2 Rear

L

Ol

SHOCK PISTON SHIM
330111 x4

SHOCK CAP-B
330584 x4

© ==

BH M2.5X8
705016 x4

Front - 8x (1.3mm) 330518
Rear - 8x (1.4mm) 330517

705016

Front

330484 x2

330111
230018
330122 Rear
330485 x2
330122 330612
g 330584
Front 3s00x [ [ITIE
Rear 3oz [

IO

o

PIVOTBALL G-TYPE
330100 x4

310057

330121-6

330100

310058

30121 -6

330100

_ Note: Make 2 Front and 2 Rear

BH M2X5 S 2.1x3.5x0.2
705008 x4 709059 x4
SHOCK CAP-A

330582 x4

SHOCK PRELOAD NUT

330583 x4

Shock Oil
500CST

709059 705008

SHOCKSPRING FRONT1,5X 5,5X10,5T

330411 x2

@3305&9

=

SHOCKSPRING REAR1,5X 7,5X10,5T

330583

330421 x2

DEN408*

.26.

Eﬂ#

dllrﬂllqn




tm_

SHOCK MOUNT
330101 x2

Q==

BH M3x16
705015 x2

]

PIVOT BALL BUSHING
712002 x2

oQ

NUT M3 high
715002 x4

o

,705015
SHOCK SHIM A-TYPE
330122x2

S |
_ el 2 )

330561

P

I~
715002

) A 5 -
| ) A 330122 /./ te Tz ;

SHOCK MOUNT
330101 x2

O) ===

BH M3x14
705011 x2

o)

PIVOT BALL BUSHING
712002 x2

NUT M3 high Q
715002 x4

330561

SHOCK SHIM A-TYPE
330122 x2

320090

NOTINC

320090

0;7 709007

Q= &

BH M3x8

705002 X4 705002

Ol

SERVO SHIM

709007 x4 709007 705002

7—
27. 77775777




Q)

330073 x2

Q=

BH M3x6
705001 x1

© F——

BH M3x18
705012 x1

SHIM A-TYPE
709011 x1
NUT M3 high
715002 xi

330121-4

715002

®a

709011

330121-4 340061 330073

330073

\msou

705001
240002

v

6.5mm

—

Futaba Hitec KO Propo H
JR

Sanwa

Q=

BH M3x16
705015 x1

SHIM A-TYPE
709011 x1
NUT M3 high
715002 x1

(S M3x12
704003 x2

O =

S M3x8 P
704006 x2 A —

715002

/4

I+
Vo
L e AN

OF |

SETSCREW M3x3
701004 X1

1704003

1704003

‘ 1704006

704006

7—
28. 77775772




©) Pr—

(S M3x20
704014 x2

Centre Diff Hex bush front
310267 x2

%

704014

320086

320140 320083

gThread Lock

4

704014

©k=

(S M3x8
704006 x6

704006 \—7»
l‘ 704006

O\ \ 7
) N \
N, S/ : =
AN , ) 704006 l

704006

704006

\ A
Thread Lock

29.

Va4

(771 117772




OU==

SH M3x10
704009 x4

© ==

SH M3x16
704024 x1

704024

704009

!

704009 ' 704009

I ‘ 320090

Ol

M4 MOTOR SHIM
709030 x2

© ==

BUTTON HEAD SCREW
705031 x2

N/

)

Y%
N

;’Qmmo
=S¥

LU,

705031

NOTINC

(T 172

.30. (7RG 7




R/ 777772
(771 117772

SO

J8
Jg
DENA08*



O] ==

(S M3x12
704003 x2

480009
330122

WHEELNUT
310043 x4

C=

SNAP PIN 4mm
390007 x2

% 390007

510006

310043

510006 NOTINC

310043

DENA08*-

717.'.7”1

.32. (7RG 7




.33.



SETUP SHEET

NAME Now | | SAfom oae | SETUPBLATT FICHEDEREGLAGE V1.0
EVENT TRACK AIR TEMP
VERANSTALTUNG EVENEMENT | | STRECKE PISTE | UNGEBUNGSTENP. - TEMPERATURE DE L'AIR l:l

TRACK SIZE :I SURFACE I TRACTION LEVEL , :I CONDITIONS X I:I
STRECKENGROSSE TAILLE DE LA PISTE STRECKENBELAG TYPE DE SURFACE GRIFF ADHERENCE WETTER NIVEAU D'HYDROMETRIE

RIDE HEIGHT

soesmorr oo | FRONT VORN AVANT FRONT SHOCKS

| mm | VORNEDAMPFER AMORTISSEURS AVANTS

CAMBER ANGLE

SPRINGS

|STURZ ANGLE DE CARROSSAGE FEDERN RESSORTS
: | |
TOE IN/O {

REBOUND
|\/0RSPUR/NACHSPUR ANGLE DE PINCEMENT | @ REBOUND REBOND
+/- ° | 9

Yo |
DIFF. OIL 3 21
PRELOAD* )
IDIFF oL HUILE DE DIFF-I FEDERVORSPANNUNG  PRECONTRAINTE
cst | |
mm
SWAY BAR
) OIL WT. §
|STABILISATOR BARRE ANTI ROULIS| /D ) OLVISKOSITAT ~ VISCOSITE
mm @ | cst|
SWAY BAR L SHE PISTON
FTABILISATURHEEELLANBE ATTACHE DE LA BARRE ANTI- uouw| = 4 KOLBEN PISTON
mm | |
WISHBONE DROOP*
; LENGTH+
|AUSFEDERWEG ACHSE  DROOP DES TRIANGLES mmfsl LANGE LONGUEUR
mm | mm l
NOTES =L\
7 NOTES
|NOTIZEN REMARQUES| - ~ = NOTIZEN REMARQUES
* 7

RIDE HEIGHT
BODENFREIHEIT GARDE AU SOL

| mm |

CAMBER ANGLE HINTEN DAMPFER AMORTISSEURS ARRIERES

STURZ ~ ANGLE DE CORROSSAGE

| : SERINGS  essots

DIFF. OIL

DIFF. OL  HUILE DE DIFF. | |

| Edl REBOUND REBOND

SINOIIATOR  BARRE ANTI-ROULIS | %]

| mm| PRELOAD* ]
FEDERVORSPANNUNG  PRECONTRAINTE

SWAY BAR LIN

S LG GO A B AT | mm |

| mm| OIL WT. ,
OLVISKOSITAT ~ VISCOSITE

WISHBONE DROOP* | cst]

AUSFEDERWIEG ACKSE DROCP DES TRIAVGLES ARRIERES
PISTON

| mm| KOLBEN PISTON

NOTES

NOTIZEN REMARQUES | |
LENGTH+

‘ ‘ LANGE LONGUEUR
| mm|
NOTES

MOTOR MOTOR  MOTEUR NOTIZEN ~ REMARQUES

| | mm mm mm

SPUR GEAR

HAUPTZAHNRAD ~ COURONNE ;

| | v i

PINION GEAR

r TYRES REIFEN PNEUS

| | FRONT | REAR

BATTERY & @ eur - T BRAND HERSTELLER MARQUE

7 ,

5 L1 | | |
|ESC sErTinGs | o o] T © TREAD PROFIL PROFIL
REGLER PROGRAMM  REGLAGE DU VARIATEUR ;i s o j ® | | |
| | > S COMPOUND MISCHUNG DURETE
DIFF. OIL | | |
|DIFF' oC i LEDE DI:F'I INSERT EINLAGEN MOUSSE

CS
| | |
WING
FLUGEL TYPE D’AILERON : WHEEL FELGE JANTE
| | 9 g | | |
BODY NOTES NOTIZEN REMARQUES
KORPER CARROSSERIE ‘ ‘

I I mm [ mm] [ mm] [ mm]|

RESULTS PLATZIERUNG RESULTAT Rt Nsonon ExoPLATDIERONG postion e [ ]
AVERAGE L [ |eestiae [ |Racemme ] ”I'ﬂ”fﬂ
DURCHSCHNITTSZEIT TENPS AU TOUR MOYEN SCHNELLSTE RUNDE  MEILLEUR TEMPS AU TOUR RENNDAUER DUREE DE LA COURSE SERIOUS ABOUT RACING

www.team-durango.com © ARRMA Durango Ltd. 2013

Tz syl

.34. dlll'ﬂllqﬂ

Further set-ups can be found online @:http://www.team-durango.com/in-the-pits.php



SETUP SHEET

NAME R5-/)(— I I DATE H {¢

i 2] H3 SEi

EVENT AAR> k& TRACK Y—Fyb

tegEmiE tbEIEE e 555

TRACK SIZE J—ZXHY4(4X SURFACE I&HE GRIP h59>3>LAlL
R SIETE 5T thE E[S: s} Fil[S:ubs]

[ 1 ybpyTs—b RER ®ER NOA

| AIR TEMP.
R

SR

BE

[ ]

CONDITIONS O>F«1>3>
) w1

wower x| FRONT JO>h i A RONTSHOGKS D1>h 32
| mm | FEENL BB
E{WBER ANGLE  Fv >}tég =] /| %?BINGS zju;ég
FEE =
| : O | |
TOE IN/OUT I;g YL s REBOUND U/\'-jggg
I +/- ° @ * |7 % |
DIFF. OIL FIAN 3 2 1 OAD* SUO—F
l%im E?E?EE| SEpE Ramm
cst
| mm |
SWAY BAR Z2HESAY— 6 L1 /\ OIL WT. S3aviAANL
LS FfEFF ﬁ 7 B BEH
| ] NER TiERcs L — =
TS | | ¥ 3
SWAY BARLINK RYESAH-U>Y =
BIEFF K e 38 @Z\D 4 X A e 1
==
IWISHBONE DROOP* Mbnln;J —__[Us— | |
RS FIR EEBETR o i v 'f
mm]| | mm]
NOTES AE
NC A NOTES AE
|¢é,£ 1%u$| ,,,,,,,,,, ok fsE
RIDE HEIGHT =R nE An I y
1 &5 7 |5 &
| | REARSHOCKS U7>3vy
o — . Jp st PR
EWAEIMBER ANGLE  Fv>) Rﬁg < JEHEREAL BRI
I ° 1 DTO tTﬂ 1 SPRINGS 17”;12
% G BT
DIFF. OIL FIALI (e o [
ST T | 2 | 2 | |
| cst | EEBOUND U)\"jggli
i
SWAY BAR RAFESAY— 4 3 2 1 ] 9 .
ittt pifEr o[ | %]
| ] PRELOAD*  JUO—R
eyl il i ] P - ST BEAE
SWAY BARLINK ZFESAH—U3 T
Bl “maiEs X)) mm |
| = | T. SavoAAl
==
WISHBONE DROOP* _ KJL—7 cst|
FEAEEF TR BEETR -
| ] 2 1 i3 21 o ERbZ
NOTES XE N T‘HJ T | |
i Ll LENGTH+ SvIME
I ‘ — CJE BE
| mm|
NOTES o
MOTOR E—%— 0y fi * s
| | mm mm
SPUR GEAR 2)—£7 5
|¢<.zt; 7:‘@’] -
O,
PINION GEAR EZ=A>F7 TYBES 9*{'\" E/[’}Hé Eﬁ_ﬁ Hé
Dkt e
| | FRONT | REAR
BATTERY RvFU— - = BRAND TSR wiidi | BERE
it i " | | |
| | 7 === e po =
ESC SETTINGS ESCEYF+>2 Ot © % TREAD Pk o i
SERE (s s ® | [
| | 2 o o COMPOUND JX/\O> R ieiaPrkt  &@wisvw
DIFF. OIL FIALIN | | |
f@"“ Ezfﬁ INSERT 19—k Bl IR
| | |
e Pl WHEEL ™A= 1 %
| | g I | |
BODY K1 g NOTES AE &k fex
i =1
mm [ mm] [ mm| mm

RESULTS #R 7t ER

QUALIFYING POSITION
TRER DR ARSI

FINAL POSITION
RBER S REHS

[ ] [ ]

AVERAGE LAP
ESYD PHEE THEE

1

BEST LAP ~ZhSvZ l:l RACE TIME L—2%514A l:l
g2 REER SERIIE] TSR

Further set-ups can be found online @:http://www.team-durango.com/in-the-pits.php

5)i5)

L/ITZLLLILLS

SERIOUS ABOUT BACING

www.team-durango.com © ARRMA Durango Ltd. 2013

R/ 777772
(771 117772



Exploded View

704
Ao 704003
I,
210018 o
N
310074 310093
210016, ™ ® S
210018
N ~
210071 € 601005
310334, \'
\‘
310334‘ %
\*
210016 ®
210016 G
. \0 @ [ 704007\\ 320087
601005 705012 ‘
N & ~ 240002 712004
210018 ® 705001 330073
~ R'S & o 0@@ 320026
N /I 715002 705002 320088\ v
~ 705015 ‘,0 / :7 709007 320088 320087
210018 - 2 709011 37
709001" & 340061 ~
310093 330121 705002 320090 3 N ~
/‘ © 709007 \‘ 704007 \
330073 340012 704007
®
A
715002 601004 1 320088
705012
oo 340013 320090 l\/ ~
7
~ o 05005 704007 \/A 710501
330121-3 340015/' (- § 704007 ® @
340012
330073\ 704024 . 320090 i
N P 601004 \/ |}
715002 715002 704024 704048 704007
g 320029 715002 320088 ®
330107 601004 704006 < {) 710501 e
/\ S N l—704024
330121-3 320028 .Aﬂsogrom 320090 4 ‘7?)4006
8 340015 601004 = < e 704007
330073 340011 704006
_® % 330121-3 204003
715002 330073\ 705012 | 320089 ‘\704007
270004 8 330107 ,/ &_704006
N 2 X 709011
] =7 3301213 320090 N
e 704009 &—— 704004 320133
330073
715002

340062 ’ 715002
/‘ | 320011 310331
340010 gy 340062 > 320243
/
340063-3 4
3 Q
[

20022

3200

704004 < ? 310093
320002

~

390007
! 210033
330087 310084
1 ~ 330369
310093
704024 ™~
g— 704007 ’ [
701002 £ 330133&
/'/709059 <’ 320028-5 3301929 1‘
705008 gy < 704007 330087 701012\°
330589 o - re ¥ !l l R
~ - 701004 320088-4 704007 \‘/ \/
@ 705002L°. -~ - Be l ~ v 330133 704022
330582 LN 310093 330202 704007

/3301 04

0,

705016° _~ 330112
FRONT - 330518 / \ o
REAR - 330517 33011\ ’

3301107

330117

330485

330075 705011 o
330121_f 330519
701005 /{ ®
/‘ ®_ 705012
330121 330074
[mmmw
320028 % 1 330122
30101

\ /230018 330
330464 0 330122 ~a

704006 [\
” 330561 A'
o]

330576

P 330583 715002 o

330612 0 %/ 330083 °
- 310058
230018 9
330421
o
310057 310043
. 705015
330411
330100

330121
330121

R/ 777
(LR 172

EX108*-

.36.



704003

'
<

480009

_

705011
701002 |

705002\ ~ 320028 Oy,

310093 ‘ 715002 \

320166 701002 e

330121 A
\l o . 705002
701005._ ¢ o 320489 310093 310093
i 701004 S 705010 320028
330074 ‘ / ~.JosoT ¢
~ 9 705011 320028-8
330121 >
AN 320167

/320028

/\ / 705013 320028 / \

705012
320088 / ~
\b 705010 \jmsoﬂ
o
210022 705010 ‘ 715002
310084 ) 705002 / 2
320167 320026-8
ﬂ 330480 P
3004837 ™~ 105002
~
° 601003 00 @,
320166” 310283 Q O 10436 | 330133\
QO e 3051 @

- 310092 l ‘ 1 1 ® 704007 - 715002
/ 330576
310332 10267 L 14 ~o
704001 330101
320136 704022 j(
330133 701012 ‘\ 330122\°
. \| /\3 3012211 o

30104 ~

/3201 66
320028- 5

3 3048 1 715002
~
;\\ 715002 705002
390007 o 709011 N A
330122-10 3301211 g @ 705011
1ﬁ704007 3304737 330073 \
1 a1 0064 3301 02
/3301 35 ‘\ .
330105 —
210020 330121 2
o 210018 700011
% 31 0059
‘:::L ////1'.
320@ - 320086 31 0065 O 330073 715002
710501 O

320159
320089

°
70 4006 701009
704014 709023 o
~ 3301226
704007 705014— / [ ) 601005 310087
601007 330471 / I/

709030 0
320140, \ 310267 /\ 705031 9 /310261

330122-6

704006
I 704014
704004 i N 310267 704007
715002
330121- 1709011 \. 1

320083

330073_ 704007
705014 “® \

704003
310066 704007 #
P 310059 \ 3300121-1 4
10018 ~ P 510006 S 310206 &
/2 330103 .\ 310043 601005 ™ g
- 330073/ \®
x
210020 K 210016 })018
o P 21 0071
310065 0 b 330106 310334
~
701009
&0 o 330076 ,/ ‘ 31 >
709023 '/ 310334 — @
0z . 210016

330076 7 701008~

330477 601007 @ /

330119 ‘ ® N~
210016
/
/I 310261 ‘\ \601005

330106 \

210018

.
210016 |' 210017
/ 0 601005 310087 \Q‘ ® [ 4
S / .
&

310206

.37. dllg}'ﬂaﬂqﬂ



Parts List-standard Parts

T TD330484 16mm SHOCK BODY: 38mm STROKE
TD330484  16mm SHOCK BODY: 36mm STROKE
TD210016 DIFF HOUSING SET TD330489 ANTI-ROLL BAR REAR 2.0mm (1pc)
TD210017 DIFF GEAR & SHAFT SET TD330517 MACHINED 16mm TAPER PISTON (8 x 1.4mm HOLES) (2pcs)
TD210018 DIFF OUTDRIVE SET (FRONT & REAR) TD330518 MACHINED 16mm TAPER PISTON (8 x 1.3mm HOLES) (2pcs)
TD210020 FRONT DRIVESHAFT SET (1 PAIR) TD330582 16mm SHOCK CAP
TD210021 REAR DRIVESHAFT SET (1 PAIR) TD330583 16mm SHOCK PRELOAD NUT & O-RING (PAIR) (GOLD)
TD210023 COMPLETE DIFF SET (FRONT OR REAR) TD330584 SHOCK SEAL CAP (2pc) (GOLD)
TD210026 DIFF SEAL SET TD330589 16mm SHOCK DIAPHRAGM (4pcs)
TD210027 DRIVESHAFT COUPLING SET (FRONT OR REAR) TD340010 SERVO SAVER NUT (1pc)
TD240002 SERVO HORN & STEERING PARTS SET TD340011 STEERING PLATE
TD260003 HUB BEARING SET TD340012 STEERING ARM SPACER (2pcs)
TD270004 STEERING PLATE FITTINGS SET TD340013 SERVO SAVER SHAFT
TD310043 WHEEL NUT (4pcs) TD340015 SERVO SAVER SPRING
TD310057 SHOCK BOOT FRONT (2pcs) TD340061 TURNBUCKLE M3.5x30mm (1pc)
TD310058 SHOCK BOOT REAR (2pcs) TD340062 STEERING POST (2pcs)
TD310059 CVD BOOT (4pcs) TD340063 STEERING BASE PLATE
TD310064 REAR DRIVESHAFT (1pc) TD390001 ANTENNA TUBE & CAP (1pc)
TD310065 WHEEL AXLE (1pc) TD390006 THREAD LOCK
TD310066 FRONT DRIVESHAFT (1pc) TD390007 BODY CLIP LARGE (10pcs)
TD310074 DIFF RING GEAR 43T (1pc) TD390017 GEAR GREASE
TD310084 INPUT GEAR (1pc) TD390021 HEX-WRENCH SET (4pcs)
TD310087 WHEEL HEX PIN (10pcs) TD406001 DEX408 CLEAR BODY SET (Included DECALS & MASKS)
TD310092 MID SHAFT SNAP RING (10pcs) TD490014 DEX408 DECAL SHEET
TD310093 GEARBOX SET TD601003 BALL BEARING : 4PCS (10x15x4mm)
TD310206 DIFF OUTDRIVE (CENTRE DIFF)(2pcs) TD601004 BALL BEARING 6x10x3mm (4pcs)
TD310207 SPUR GEAR 60T (1M) TD601005 BALL BEARING 8x16x5mm (4pcs)
TD310261 WHEEL ADAPTOR +2mm (2pcs) TD601007 BALL BEARING 12x18x4mm (4pcs)
TD310267 CENTRE DIFF HEX BUSH (2pcs) TD701002 SETSCREW M3x4mm (10pcs)
TD310331 MID DRIVESHAFT CLIP VERSION (73mm)(1pc) TD701003 SETSCREW M3x5mm (10pcs)
TD310332 MID DRIVESHAFT CLIP VERSION (131mm)(1pc) TD701004 SETSCREW M3x3mm (10pcs)
TD310334 MOULDED INSERT AND CROSS SHAFT SET (3 DIFFS) TD701005 SETSCREW M3x10mm (10pcs)
TD310436 GEAR BEARING TUBE (GOLD) TD701009 SET SCREW M4x5mm (10pcs)
TD320011 FRONT BULKHEAD (RIGHT) TD701012 SET SCREW M4x12mm (10pcs)
TD320022 FRONT BULKHEAD (LEFT) TD704003 FLAT HEAD HEX CS SCREW M3x12mm (10pcs)
TD320028 BUMPER, BODY MOUNT & WING MOUNT SET TD704004 FLAT HEAD HEX CS SCREW M3x6mm (10pcs)
TD320083 MOTOR PLATE TD704006 FLAT HEAD HEX CS SCREW M3x8mm (10pcs)
TD320086 MID GEAR PLATE: REAR TD704007 FLAT HEAD HEX CS SCREW M3x10mm (10pcs)
TD320087 REAR STIFFENER BUSHING (2pcs) TD704009 CAP HEAD HEX SCREW M3x10mm (10pcs)
TD320088 FRONT & REAR STIFFENER SET TD704014 FLAT HEAD HEX CS SCREW M3x20mm (10pcs)
TD320089 CHASSIS SIDE RAIL SET TD704022 CAP HEAD HEX SCREW M3x12mm (10pcs)
TD320090 MID GEAR TOP PLATE, RADIO PLATE & SERVO MOUNT TD704024 CAP HEAD HEX SCREW M3x16mm (10pcs)
TD320092 FRONT DISTANCE PLATE TD704048 CAP HEAD HEX SCREW M3x36mm (10pcs)
TD320135 BATTERY STRAP SET TD705001 BUTTON HEAD HEX SCREW M3x6mm (10pcs)
TD320140 MID GEAR PLATE: FRONT TD705002 BUTTON HEAD HEX SCREW M3x8mm (10pcs)
TD320166 REAR BULKHEAD TD705011 BUTTON HEAD HEX SCREW M3x14mm (10pcs)
TD320167 REAR ROLLBAR MOUNT TD705012 BUTTON HEAD HEX SCREW M3x18mm (10pcs)
TD320243 MAIN CHASSIS PLATE TD705013 BUTTON HEAD HEX SCREW M3x22mm (10pcs)
TD330073 PIVOT BALL A-TYPE (4pcs) TD705014 BUTTON HEAD HEX SCREW M3x20mm (10pcs)
TD330074 ANTI-ROLL BAR BALL (4pcs) TD705015 BUTTON HEAD HEX SCREW M3x16mm (10pcs)
TD330075 ANTI-ROLL BAR PIVOT BALL (4pcs) TD705016 BUTTON HEAD HEX SCREW M2.5x8mm (10pcs)
TD330076 SUSPENSION ARM BUSHING (4pcs) TD705022 BUTTON HEAD HEX SCREW M4x18mm (10pcs)
TD330087 FRONT SHOCK TOWER TD705031 BUTTON HEAD HEX SCREW M4x8mm (10pcs)
TD330100 PIVOT BALL G-TYPE (4pcs) TD709007 ALUMINIUM SPACER 6x3x0.50mm (10pcs)(GOLD)
TD330101 SHOCK MOUNT (2pcs) TD709011 PIVOT BALL BUSHING (10pcs)
TD330102 TURNBUCKLE M5x64mm (2pcs) TD709022 SHIM 8.0x10.0x0.1mm (10pcs)
TD330103 TURNBUCKLE M5x48mm (2pcs) TD709023 SHIM 13.0x16.0x0.1mm (10pcs)
TD330104 HINGE PIN INNER 59mm (2pcs) TD709030 SHIM 4.0x8.0x1.2mm (10pcs)
TD330105 HINGE PIN REAR OUTER (2pcs) TD712002 PIVOT BALL BUSHING : CONICAL 7x3x2mm (10pcs)
TD330106 KINGPIN (2pcs) TD715001 LOCK NUT M3: LOW PROFILE (10pcs)
TD330107 TURNBUCKLE M4x60mm (2pcs) TD715002 LOCKNUT M3: STANDARD (10PCS)
TD330110 FRONT SHOCK SHAFT (2pcs)
TD330111 SHOCK PISTON WASHER (10pcs)
TD330112 REAR SHOCK SHAFT (2pcs)
TD330117 FRONT SUSPENSION ARMS
TD330119 STEERING KNUCKLES (LEFT & RIGHT)
TD330121 PLASTIC BALL ENDS
TD330122 PLASTIC SHOCK PARTS & SHIMS
TD330133 SUSPENSION MOUNT INSERT SET
TD330202 ANTI-ROLL BAR FRONT 2.2mm
TD330471 REAR HUB CARRIER DUAL POSITION
TD330473 REAR SUSPENSION ARMS DUAL POSITION
TD330477 DUAL POSITION C-HUB 14 DEGREE (LEFT & RIGHT)
TD330480 SUSPENSION MOUNT ALUMINIUM RF
TD330481 SUSPENSION MOUNT ALUMINIUM RR
TD330483 REAR SHOCK TOWER

e L



Parts List-option Parts

TD330192 SHOCK SPRINGS: FRONT YELLOW (2cps)

TD330193 SHOCK SPRINGS: FRONT WHITE (2pcs)

TD330194 SHOCK SPRINGS: REAR BLACK (2pcs)

TD330195 SHOCK SPRINGS: REAR GREY (2pcs)

TD330196 SHOCK SPRINGS: REAR GREEN (2pcs)

TD330197 SHOCK SPRINGS: REAR ORANGE (2pcs)

TD330198 SHOCK SPRINGS: REAR RED (2pcs)

TD330199 SHOCK SPRINGS: REAR YELLOW (2pcs)

TD330200 SHOCK SPRINGS: REAR WHITE (2pcs)

TD330201 ANTI-ROLL BAR FRONT 2.0mm

TD330203 ANTI-ROLL BAR FRONT 2.4mm

TD330204 ANTI-ROLL BAR FRONT 2.6mm

TD330205 ANTI-ROLL BAR FRONT 2.8mm

TD330259 TITANIUM NITRIDE FRONT SHOCK SHAFT DNX408 BLACK (2pcs)
TD330260 TITANIUM NITRIDE REAR SHOCK SHAFT DNX408 BLACK (2pcs)
TD330300 VENTED SHOCK CAP (1pc)

TD330303 TOE-IN AND KICK-UP INSERTS

TD330333 TITANIUM NITRIDE FRONT SHOCK SHAFT DNX408 GOLD (2pcs)
TD330334 TITANIUM NITRIDE REAR SHOCK SHAFT DNX408 GOLD (2pcs)
TD330409 SHOCK SPRINGS: FRONT SILVER 73gf/mm (BLACK) (2pcs)
TD330410 SHOCK SPRINGS: FRONT SILVER 80gf/mm (GREY) (2pcs)
TD330411 SHOCK SPRINGS: FRONT SILVER 88gf/mm (GREEN) (2pcs)
TD330412 SHOCK SPRINGS: FRONT SILVER 97gf/mm (BLUE) (2pcs)
TD330413 SHOCK SPRINGS: FRONT WHITE 71gf/mm (BLACK) (2pcs)
TD330414 SHOCK SPRINGS: FRONT WHITE 76gf/mm (GREY) (2pcs)
TD330415 SHOCK SPRINGS: FRONT WHITE 81gf/mm (GREEN) (2pcs)
TD330416 SHOCK SPRINGS: FRONT WHITE 87gf/mm (BLUE) (2pcs)
TD330417 SHOCK SPRINGS: FRONT WHITE 95gf/mm (ORANGE) (2pcs)
TD330418 SHOCK SPRINGS: FRONT WHITE 103gf/mm (RED) (2pcs)
TD330419 SHOCK SPRINGS: FRONT WHITE 113gf/mm (YELLOW) (2pcs)
TD330420 SHOCK SPRINGS: FRONT WHITE 126gf/mm (WHITE) (2pcs)
TD330421 SHOCK SPRINGS: REAR SILVER 73gf/mm (BLACK) (2pcs)
TD330422 SHOCK SPRINGS: REAR SILVER 80gf/mm (GREY) (2pcs)
TD330423 SHOCK SPRINGS: REAR SILVER 88gf/mm (GREEN) (2pcs)
TD330424 SHOCK SPRINGS: REAR SILVER 97gf/mm (BLUE) (2pcs)
TD330425 SHOCK SPRINGS: REAR WHITE 71gf/mm (BLACK) (2pcs)
TD330426 SHOCK SPRINGS: REAR WHITE 76gf/mm (GREY) (2pcs)
TD330427 SHOCK SPRINGS: REAR WHITE 81gf/mm (GREEN) (2pcs)
TD330428 SHOCK SPRINGS: REAR WHITE 87gf/mm (BLUE) (2pcs)
TD330429 SHOCK SPRINGS: REAR WHITE 95gf/mm (ORANGE) (2pcs)
TD330430 SHOCK SPRINGS: REAR WHITE 103gf/mm (RED) (2pcs)
TD330431 SHOCK SPRINGS: REAR WHITE 113gf/mm (YELLOW) (2pcs)
TD330432 SHOCK SPRINGS: REAR WHITE 126gf/mm (WHITE) (2pcs)
TD330475 DUAL POSITION C-HUB 10 DEGREE (LEFT & RIGHT)
TD330476 DUAL POSITION C-HUB 12 DEGREE (LEFT & RIGHT)
TD330490 ANTI-ROLL BAR REAR 2.2mm (1pc)

TD330491 ANTI-ROLL BAR REAR 2.4mm (1pc)

TD330492 ANTI-ROLL BAR REAR 2.6mm (1pc)

TD330493 ANTI-ROLL BAR REAR 2.8mm (1pc)

TD330581 HD SUSPENSION MOUNT STEEL FF

TD330611 SILICONE O-RING P-4 (4x2mm 8pcs) (S30 BLUE)

TD330612 SILICONE O-RING P-4 (4x2mm 8pcs) (S40 PURPLE)
TD330613 SILICONE O-RING P-4 (4x2mm 8pcs) (S50 CLEAR)
TD340023 ALUMINIUM SERVO ARM ( 23T Sanwa/KO/JR )

TD340026 SUSPENSION ARM BUSHING ALUMINIUM (4pcs)

TD340064 ALUMINIUM SERVO ARM ( 25T Futaba/Savox/Ace )
TD340073 ALUMINIUM SERVO ARM ( 24T Hitec )

TD390297 C-HUBS 12 DEGREES (LEFT & RIGHT)

TD480006 REAR WING White (Low Profile)

TD480008 REAR WING White (High DF)

TD480009 REAR WING

TD510006 WHEEL RIM WHITE (2pcs)

TD510008 WHEEL RIM YELLOW(2pcs)

TD709013 WING WASHER (ALUMINIUM) 2pcs

”ﬁaﬁf
74

LUCZLLLI LY



nEndus Yz 40. d-l’lél'ﬂﬂ’zqﬂ



nEndus Yz 41, d-l’lél'ﬂﬂ’zqﬂ



nEndus Yz 42. d-l’lél'ﬂﬂ’zqﬂ



Team Durango Ltd

Team Durango Ltd is registered in Derbyshire,
England, UK

Internet:
www.team-durango.com
support@team-durango.com

The contents of this owner’s manual and all
associated material are copyright © Team Durango
Ltd. No part of this owner’s manual or associated
material may be reproduced or distributed in any
medium or media without the express, written
permission of Team Durango Ltd.

Team Durango Ltd

Team Durango Ltd is in Derbyshire, England,
Grof3britannien registriert

Internet:
www.team-durango.com
support@team-durango.com

Der Inhalt dieser Bauanleitung und alles dazugehérige
Material unterstehen dem Copyright Team Durango
Ltd.

Kein Teil dieser Bauanleitung, oder dazugehériges
Material darf weder kopiert, oder in jegliches Medium
vertrieben werden, ohne die schriftliche Zustimmung
von Team Durango Ltd.

DENA08*

43.

Team Durango Ltd

Team Durango Ltd & :2{¥FT : Derbyshire, England,
UK

T YA ko
www.team-durango.com
support@team-durango.com

AEOARIIEFEERICEIYRESNLTLET,

2&%%) RNABED—EBE 7z (L2 &R & Team Durango Ltd
IZ&

EEDFFAIELICEMERH T OSFEELLFES,

Team Durango #4515 2

Team Durangof{JEx 4 Hili:: Derbyshire, England, UK
(LS PSS

www.team-durango.com
support@team-durango.com

AP S HMHKEEANE, KA HTeam
Durangofii 5. AK%:Team Durangoifn], ZXlDIfT
far I L%k

Ve

(LR 177



380018-BLK V1.0

mteam'll“'a“gn.nnm All rights reserved. @ Copyright ARRMA Durango Ltd. 2013,



